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1. NAME OF THE MEDICINAL PRODUCT 
 
Remicade 100 mg powder for concentrate for solution for infusion. 
 
 
2. QUALITATIVE AND QUANTITATIVE COMPOSITION 
 
Each vial of Remicade contains 100 mg of infliximab, a chimeric IgG1 monoclonal antibody 
manufactured from a recombinant cell line cultured by continuous perfusion. Upon reconstitution 
each ml contains 10 mg of infliximab. For excipients, see section 6.1. 
 
 
3. PHARMACEUTICAL FORM 
 
Powder for concentrate for solution for infusion. 
 
 
4. CLINICAL PARTICULARS 
 
4.1 Therapeutic indications 
 
Remicade is indicated for: 
• treatment of severe, active Crohn’s disease, in patients who have not responded despite a full 

and adequate course of therapy with a corticosteroid and/or an immunosuppressant, 
• treatment of fistulising Crohn’s disease, in patients who have not responded despite a full and 

adequate course of therapy with conventional treatment. 
 
4.2 Posology and method of administration 
 
Remicade is for intravenous use in adults and has not been studied in children (0-17 years). 
 
Remicade treatment is to be administered under the supervision of a physician experienced in the 
diagnosis and treatment of inflammatory bowel diseases.  
 
All patients administered Remicade are to be observed for at least 1-2 hours post infusion for side 
effects. Emergency equipment must be available. 
 
Severe, active Crohn’s disease:  
5 mg/kg given as an intravenous infusion over a 2-hour period.  
 
Fistulising Crohn’s disease:  
An initial 5 mg/kg infusion given over a 2-hour period is to be followed with additional 5 mg/kg 
infusion doses at 2 and 6 weeks after the first infusion.  
 
Retreatment 
If signs and symptoms recur, Remicade can be readministered within 14 weeks following the last infusion. 
However, long-term efficacy of retreatment has not been established.  
 
Readministration of Remicade with a drug free interval of 2 to 4 years following a previous infusion has 
been associated with a delayed hypersensitivity reaction in a significant number of patients (see section 4.4, 
and section 4.8: “Delayed hypersensitivity”). After a drug free interval of 15 weeks to 2 years, the risk of 
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delayed hypersensitivity following readministration is not known. Therefore, after a drug free interval of 15 
weeks, readministration can not be recommended.  
 
For preparation and administration instructions, see section 6.6. 
 
4.3 Contraindications 
 
Remicade is contraindicated in patients with sepsis, or with clinically manifested infections and / or 
abscesses. 
 
Remicade must not be given to patients with a history of hypersensitivity to infliximab (see section 
4.8), to other murine proteins or to any of the excipients. 
 
4.4 Special warnings and special precautions for use 
 
Infliximab has been associated with acute infusion effects and a delayed hypersensitivity reaction. These 
differ in their time of onset. 
 
Acute infusion reactions may develop during or within 2 hours of infusion and are most likely to occur 
during the first and second infusion. These effects may be related to the rate of infusion of Remicade. If 
acute infusion reactions occur, the infusion rate can be reduced or the infusion temporarily interrupted until 
symptoms subside and then restarted at a slower rate. Mild and transient effects require no medical treatment 
or discontinuation of the infusion. Some effects can be moderate to severe and may require symptomatic 
treatment and considerations to discontinue Remicade infusion should be made. Emergency equipment and 
medications for the treatment of these effects (e.g., paracetamol, antihistamines, corticosteroids and/or 
adrenaline) must be available for immediate use. Patients may be pretreated with e.g., antihistamine and/or 
paracetamol to prevent mild and transient effects. 
 
Antibodies directed towards infliximab (human antichimeric antibodies - HACA) will develop in some 
patients and may cause serious allergic reactions. These antibodies can not always be detected in serum 
samples. If serious reactions occur, symptomatic treatment should be given and Remicade should be 
discontinued.  
 
A delayed hypersensitivity reaction has been observed in a significant number of patients (25%) 
who were retreated with infliximab following a 2 to 4 year period without infliximab treatment. 
Signs and symptoms included myalgia and/or arthralgia plus fever and/or rash. Some patients also 
experienced pruritus, facial, hand or lip oedema, dysphagia, urticaria, sore throat and/or headache. 
Advise patients to seek immediate medical advice if they experience any delayed adverse event 
(see section 4.8: “Delayed hypersensitivity”). If patients are retreated after a prolonged period, they 
should be closely monitored for signs and symptoms of delayed hypersensitivity. 
 
Infliximab does not cause a generalised suppression of immune system function in Crohn’s disease 
patients. However, tumour necrosis factor alpha (TNFα) mediates inflammation and modulates 
cellular immune responses. Therefore, the possibility exists that infliximab may affect normal 
immune responses and may predispose the patient to opportunistic infections by suppression of 
endogenous TNFα. Patients who have clinically manifested infections and/or abscesses should be 
treated for these conditions prior to treatment with infliximab. Suppression of TNFα may also mask 
symptoms of infection such as fever. As the elimination of infliximab may take up to six months, a 
close monitoring of the patients throughout this period is important.  
 
The relative deficiency of TNFα caused by anti-TNF therapy may result in the initiation of an 
autoimmune process in a subgroup of genetically susceptible patients. If a patient develops 
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symptoms suggestive of a lupus-like syndrome following treatment with Remicade and is positive 
for antibodies against double-stranded DNA, treatment must be discontinued (see section 4.8: 
“Anti-nuclear antibodies (ANA)/Double-stranded DNA (dsDNA) antibodies”). 
 
Treatment with infliximab in children 0-17 years with Crohn’s disease has not been studied. Until 
safety and efficacy data in children are available, such treatment should be avoided. 
 
The pharmacokinetics of infliximab in elderly patients and patients with liver or renal disease have 
not been studied. 
 
4.5 Interaction with other medicinal products and other forms of interaction 
 
No specific studies on interactions with other medicinal products have been conducted. 
 
4.6 Pregnancy and lactation 
 
For infliximab, there is no experience from use in pregnant women. Due to its inhibition of TNFα, 
infliximab administered during pregnancy could affect normal immune responses in the newborn. 
In developmental toxicity studies conducted in mice using an analogous antibody that selectively 
inhibits the functional activity of mouse TNFα, there was no indication of embryotoxicity or 
teratogenicity (see Section 5.3 Preclinical safety data).  
 
Administration of Remicade is not recommended during pregnancy. Women of childbearing 
potential should use adequate contraception to prevent pregnancy and continue its use for at least 6 
months after the last Remicade treatment.   
 
It is not known whether infliximab is excreted in human milk or absorbed systemically after 
ingestion. Because human immunoglobulins are excreted in milk, women should not breast feed for 
at least 6 months after Remicade treatment. 
 
4.7 Effects on ability to drive and use machines 
 
Not applicable 
 
4.8 Undesirable effects 
 
In clinical trials with Remicade, adverse drug reactions (ADRs) reasonably attributable to treatment 
were observed in 31% of placebo-treated patients and 53% of infliximab-treated patients. 
Reasonably-related ADRs are listed in Table 1 by system organ class and frequency (common > 
1/100, < 1/10; uncommon >1/1000, < 1/100). Frequency is based on the excess incidence of the 
ADR compared with placebo in pooled data from clinical trials involving 192 patients receiving 
placebo and 771 patients receiving infliximab (Crohn’s disease and rheumatoid arthritis). Most 
ADRs were mild to moderate in severity, and the most frequently affected system organ classes 
were the respiratory, and skin and appendages. The most common causes for discontinuation of 
treatment were dyspnoea and urticaria. 
 

Table 1 
Undesirable Effects in Clinical Trials 
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Resistance mechanism disorders 
Common: 

Uncommon: 

 
Viral infection (e.g. influenza, herpes infections), fever 
Abscess, cellulitis, moniliasis, sepsis, impaired healing, 
bacterial infection 

Collagen disorders 
Uncommon: 

 
Autoantibodies, LE syndrome, complement factor 
abnormality 

Blood disorders 
Uncommon: 

 
Anaemia, leukopenia, lymphadenopathy, lymphocytosis, 
lymphopenia, neutropenia 

Psychiatric disorders 
Uncommon: 

 
Depression, confusion, agitation, amnesia, apathy, 
nervousness, somnolence 

Central and peripheral nervous 
system disorders 

Common: 

 
 
Headache, vertigo/dizziness 

Vision and hearing disorders 
Uncommon: 

 
Conjunctivitis, endophthalmitis, keratoconjunctivitis 

Cardiovascular disorders 
Common: 

Uncommon: 

 
Hypertension, flushing 
Ecchymosis/haematoma, hypotension, syncope, petechia, 
thrombophleblitis, bradycardia, palpitation, vasospasm 

Respiratory system disorders 
Common: 

 
Uncommon: 

 
Upper respiratory tract infection, lower respiratory tract 
infection (e.g. bronchitis, pneumonia), dyspnoea, sinusitis  
Epistaxis, bronchospasm, pleurisy, respiratory tract allergic 
reaction 

Gastro-intestinal system 
disorders 

Common: 
Uncommon: 

 
Nausea, diarrhoea, abdominal pain, dyspepsia 
Constipation 

Liver and biliary system 
disorders 

Uncommon: 

 
Cholecystitis  

Skin and appendages disorders 
Common: 

Uncommon: 

 
Rash, pruritus, urticaria, increased sweating, dry skin 
Fungal dermatitis/ onychomycosis, eczema/ seborrhoea, 
hordeolum, bullous eruption, furunculosis, periorbital 
oedema, hyperkeratosis, photosensitivity reaction, rosacea, 
verruca 

Musculo-skeletal system 
disorders 

Uncommon: 

 
Myalgia, arthralgia 

Urinary system disorders 
Common: 

Uncommon: 

 
Urinary tract infection 
Pyelonephritis, pyuria 

Reproductive disorders 
Uncommon: 

 
Vaginitis 
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Body as a whole-general 
disorders 

Common: 
Uncommon: 

 
Fatigue, chest pain 
Oedema, hot flushes, infusion syndrome 

Administration/application site 
disorders 

Uncommon: 

 
 
Injection site reactions 

 
Infusion-related effects: In clinical trials 17% of infliximab-treated patients compared to 7% of 
placebo-treated patients experienced an infusion-related effect during infusion or within 2 hours 
post infusion. Approximately 4% of infusions were accompanied by non-specific symptoms such 
as fever or chills, 1% were accompanied by pruritus or urticaria, 1% were accompanied by 
cardiopulmonary reactions (primary chest pain, hypotension, hypertension or dyspnoea), and 0.1% 
were accompanied by combined symptoms of pruritus/urticaria and cardiopulmonary reactions. 
Twelve (0.4%) resulted in discontinuation of treatment and resolved with or without medical 
therapy. Infusion-related effects in patients were more likely to occur during the first (8%) and less 
likely on subsequent infusions (second , 7%; third, 6%; and fourth, 4%; etc.). 
 
Delayed hypersensitivity: In a clinical trial of 40 patients retreated with infliximab following a 2 to 
4 year period without infliximab treatment, 10 patients experienced undesirable effects manifesting 
3 to 12 days following infusion. In 6 of these patients the effects were considered serious. Signs 
and symptoms included myalgia and/or arthralgia with fever and/or rash. Some patients also 
experienced pruritus, facial, hand or lip oedema, dysphagia, urticaria, sore throat and/or headache. 
 
HACA: Patients who developed HACA were more likely to develop infusion-related reactions. The 
use of non-corticosteroid immunosuppressant agents reduced the frequency of infusion-related 
reactions. HACA were detected in 47 of 199 (24%) patients with any immunosuppressant therapy, 
and in 33 of 90 (37%) patients without immunosuppressant therapy. Due to methodological 
shortcomings, a negative HACA assay does not exclude the presence of HACA. Patients who 
developed high titres of HACA had evidence of reduced efficacy. 
 
Infections: In clinical trials 26% of infliximab-treated patients experienced infections compared 
with 16% of placebo-treated patients. Serious infections, such as pneumonia, were reported in 4% 
of both infliximab-treated patients and placebo-treated patients (See section 4.4 Special warnings 
and special precautions for use). 
 
Lymphoproliferative disorders: Cases of lymphoma and myeloma have occurred in Crohn’s disease 
and rheumatoid arthritis patients treated with infliximab, but these were within the expected 
incidence ranges reported in the literature for these diseases. It is unknown if chronic exposure to 
infliximab can cause the development of these disorders. 
 
Antinuclear antibodies (ANA)/Double-stranded DNA (dsDNA) antibodies: In clinical trials 
infliximab-treated patients positive for ANA increased from 43% pre-treatment to 54% at the last 
evaluation. Anti-dsDNA antibodies developed in approximately 12% of patients treated with 
infliximab. Clinical signs consistent with a lupus-like syndrome have developed rarely. 
Normalisation of anti-dsDNA levels occurred after discontinuation of infliximab therapy. 
 
4.9 Overdose 
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Single doses up to 20 mg/kg have been administered without toxic effects.  There is no clinical 
experience of overdose. 
 
 
5. PHARMACOLOGICAL PROPERTIES 
 
5.1 Pharmacodynamic properties 
 
Pharmacotherapeutic group: Selective immunosuppressive agents, ATC code: LO4AA12. 
 
Pharmacodynamic properties: Infliximab is a chimeric human-murine monoclonal antibody that 
binds with high affinity to both soluble and transmembrane forms of TNFα but not to lymphotoxin 
α (TNFß). Infliximab inhibits the functional activity of TNFα in a wide variety of in vitro 
bioassays. In vivo, infliximab rapidly forms stable complexes with human TNFα, a process that 
parallels the loss of TNFα bioactivity. 
 
Histological evaluation of colonic biopsies, obtained before and 4 weeks after administration of 
infliximab, revealed a substantial reduction in detectable TNFα. Infliximab treatment of Crohn’s 
disease patients was also associated with a substantial reduction of the commonly elevated serum 
inflammatory marker, C-reactive protein (CRP). Total peripheral white blood cell counts were 
minimally affected in infliximab-treated patients, although changes in lymphocytes, monocytes and 
neutrophils reflected shifts towards normal ranges. Peripheral blood mononuclear cells (PBMC) 
from infliximab-treated patients showed undiminished proliferative responsiveness to stimuli 
compared to untreated patients, and no substantial changes in cytokine production by stimulated 
PBMC were observed following treatment with infliximab. Analysis of lamina propria 
mononuclear cells obtained by biopsy of the intestinal mucosa showed that infliximab treatment 
caused a reduction in the number of cells capable of expressing TNFα and interferonγ. Additional 
histological studies provided evidence that treatment with infliximab reduces the infiltration of 
inflammatory cells into affected areas of the intestine and the presence of inflammation markers at 
these sites. 
 
Clinical Efficacy 
 
The safety and efficacy of infliximab were assessed in 108 patients with moderate to severe, active 
Crohn’s disease (Crohn’s Disease Activity Index (CDAI) ≥ 220 ≤ 400) in a randomised, double-
blinded, placebo-controlled, dose-response study. Of these 108 patients, 27 were treated with the 
recommended dosage of infliximab 5 mg/kg. All patients had experienced an inadequate response 
to prior conventional therapies. Concurrent use of stable doses of conventional therapies was 
permitted, and 92% of patients continued to receive these medications. 
 
The primary endpoint was the proportion of patients who experienced a clinical response, defined 
as a decrease in CDAI by ≥ 70 points from baseline at the 4-week evaluation and without an 
increase in Crohn’s disease medications or surgery for Crohn’s disease. Patients who responded at 
week 4 were followed to week 12. Secondary endpoints included the proportion of patients in 
clinical remission at week 4 (CDAI < 150) and clinical response over time. 
 
At week 4, following a single dose of study medication, 22/27 (81%) of infliximab-treated patients 
receiving a 5 mg/kg dose achieved a clinical response vs. 4/25 (17%) of the placebo-treated patients 
(p < 0.001). Also at week 4, 13/27 (48%) of infliximab-treated patients achieved a clinical 
remission (CDAI < 150) vs. 1/25 (4%) of placebo-treated patients. A response was observed within 
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2 weeks, with a maximum response at 4 weeks. At the last observation at 12 weeks, 13/27 (48%) of 
infliximab-treated patients were still responding.  
 
The safety and efficacy were also assessed in a randomised, double-blinded, placebo-controlled 
study in 94 patients with fistulising Crohn’s disease who had fistulae that were of at least 3 months’ 
duration. Thirty-one of these patients were treated with infliximab 5 mg/kg. Approximately 93% of 
the patients had previously received antibiotic or immunosuppressive therapy. 
 
Concurrent use of stable doses of conventional therapies was permitted, and 83% of patients 
continued to receive at least one of these medications. Patients received three doses of either 
placebo or infliximab at weeks 0, 2 and 6. Patients were followed up to 26 weeks. The primary 
endpoint was the proportion of patients who experienced a clinical response, defined as ≥ 50% 
reduction from baseline in the number of fistulae draining upon gentle compression on at least two 
consecutive visits (4 weeks apart), without an increase in medication for Crohn’s disease or surgery 
for Crohn’s disease. 
 
Sixty - eight percent (21/31) of infliximab-treated patients receiving a 5 mg/kg dose regimen 
achieved a clinical response vs. 26% (8/31) placebo-treated patients (p = 0.002). The median time 
to onset of response in the infliximab-treated group was 2 weeks. The median duration of response 
was 12 weeks. Additionally, closure of all fistulae was achieved in 55% of infliximab-treated 
patients compared with 13% of placebo-treated patients (p = 0.001). 
 
5.2 Pharmacokinetic properties 
 
Single intravenous infusions of 1, 5, 10 or 20 mg/kg of infliximab yielded dose proportional 
increases in the maximum serum concentration (Cmax) and area under the concentration-time curve 
(AUC). The volume of distribution at steady state (Vd) was not dependent on the administered dose 
and indicated that infliximab is predominantly distributed within the vascular compartment. No 
time-dependency of the pharmacokinetics was observed. The elimination pathways for infliximab 
have not been characterised. At the recommended single dose of 5 mg/kg, the median 
pharmacokinetic parameters derived for infliximab included a Cmax of 118 microgram/ml, Vd of 3.0 
litres and a terminal half-life of 9.5 days. In most patients, infliximab could be detected in serum 
for 8 weeks at this dose. No major differences in pharmacokinetics were observed among patients 
within different demographic groups or with indices of mild impairment of liver or kidney function.  
 
The 3-infusion regimen used to treat fistulising Crohn’s disease (5 mg/kg at 0, 2 and 6 weeks) 
resulted in a slight accumulation of infliximab in serum. In most patients, infliximab was detected 
in serum for 12 weeks (range 4-28 weeks).  
 
5.3 Preclinical safety data 
 
Infliximab does not cross react with TNFα from species other than human and chimpanzees. 
Therefore, conventional preclinical safety data with infliximab are limited. Developmental toxicity 
studies conducted in mice using an analogous antibody that selectively inhibits the functional 
activity of mouse TNFα, did not indicate impairment of reproductive function, embryotoxicity or 
teratogenicity.  
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6. PHARMACEUTICAL PARTICULARS 
 
6.1 List of excipients 
 
Sucrose, polysorbate 80, monobasic sodium phosphate, dibasic sodium phosphate. 
 
6.2 Incompatibilities 
 
In the absence of incompatibility studies, this medicinal product must not be mixed with other 
medicinal products. 
 
6.3 Shelf life 
 
18 months. 
 
Chemical and physical stability of the reconstituted solution has been demonstrated for 24 hours at 
room temperature (25 °C). Since no preservative is present, it is recommended that the 
administration of the solution for infusion is to be started as soon as possible and within 3 hours of 
reconstitution and dilution. 
 
6.4 Special precautions for storage 
 
Store at 2°C – 8°C. Do not freeze. 
 
6.5 Nature and contents of container 
 
Remicade is supplied as a lyophilised powder (infliximab 100 mg) in individually-boxed single-use 
glass (Type 1) vials with rubber stoppers and aluminium crimps protected by plastic caps. 
 
6.6 Instructions for use and handling 
 
1. Calculate the dose and the number of Remicade vials needed. Each Remicade vial contains 

100 mg infliximab. Calculate the total volume of reconstituted Remicade solution required. 
 
2. Reconstitute each Remicade vial with 10 ml of water for injections, using a syringe equipped 

with a 21-gauge or smaller needle. Remove flip-top from the vial and wipe the top with a 
70% alcohol swab. Insert the syringe needle into the vial through the centre of the rubber 
stopper and direct the stream of water for injections to the glass wall of the vial. Do not use 
the vial if the vacuum is not present. Gently swirl the solution by rotating the vial to dissolve 
the lyophilised powder. Avoid prolonged or vigorous agitation. DO NOT SHAKE. Foaming 
of the solution on reconstitution is not unusual. Allow the reconstituted solution to stand for 5 
minutes. Check that the solution is colourless to light yellow and opalescent. The solution 
may develop a few fine translucent particles, as infliximab is a protein. Do not use if opaque 
particles, discoloration, or other foreign particles are present. 

 
3. Dilute the total volume of the reconstituted Remicade solution dose to 250 ml with 0.9% w/v 

sodium chloride solution for infusion by withdrawing a volume of the 0.9% w/v sodium 
chloride solution equal to the volume of reconstituted Remicade from the 0.9% w/v sodium 
chloride solution for infusion 250-ml glass bottle or bag. Slowly add the total volume of 
reconstituted Remicade solution to the 250-ml infusion bottle or bag. Gently mix. 
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4. Administer the infusion solution over a period of not less than 2 hours (at not more than 2 

ml/min). Use an infusion set with an in-line, sterile, non-pyrogenic, low protein-binding filter 
(pore size 1.2 micrometer or less). Since no preservative is present, it is recommended that 
the administration of the solution for infusion is to be started as soon as possible and within 3 
hours of reconstitution and dilution. Do not store any unused portion of the infusion solution 
for reuse. 

 
5. No physical biochemical compatibility studies have been conducted to evaluate the co-

administration of Remicade with other agents. Do not infuse Remicade concomitantly in the 
same intravenous line with other agents. 

 
6. Visually inspect parenteral medicinal products for particulate matter or discoloration prior to 

administration. Do not use if visibly opaque particles, discoloration or foreign particulates are 
observed. 

 
7. Discard any unused portion of the solution. 
 
 
7. MARKETING AUTHORISATION HOLDER 
 
Centocor B.V. 
Einsteinweg 101 
2333 CB Leiden 
The Netherlands 
 
 
8. NUMBER(S) IN THE COMMUNITY REGISTER OF MEDICINAL PRODUCTS 
 
EU/1/99/116/001 
 
 
9. DATE OF FIRST AUTHORISATION/RENEWAL OF THE AUTHORISATION 
 
 
10. DATE OF REVISION OF THE TEXT 
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D. MANUFACTURING AUTHORISATION HOLDER RESPONSIBLE FOR BATCH 
RELEASE AND MANUFACTURER OF THE BIOLOGICAL ACTIVE SUBSTANCE 

 
Name and address of the manufacturer of the biological active substance 
 
Centocor B.V.,  
Einsteinweg 101 
2333 CB Leiden 
The Netherlands 
 
Manufacturing Authorisation, issued on 27 may 1997 by Staatstoezicht op de Volksgezondheid, Sir 
W. Churchillaan 362, Risjwijk, The Netherlands 
 
 
Name and address of the manufacturer responsible for batch release 
 
Centocor B.V.,  
Einsteinweg 101 
2333 CB Leiden 
The Netherlands 
 
 
Manufacturing Authorisation issued on 27 May 1997 by Staatstoezicht op de Volksgezondheid, Sir 
W. Churchillaan 362, Risjwijk, The Netherlands. 
 
 
E. CONDITIONS OF THE MARKETING AUTHORISATION 
 
• CONDITIONS OR RESTRICTIONS REGARDING SUPPLY AND USE IMPOSED 

ON THE MARKETING AUTHORISATION HOLDER 
 
Medicinal product subject to restricted medical prescription (See Annex I: Summary of Product 
Characteristics, 4.2). 
 
 
 
C. SPECIFIC OBLIGATIONS TO BE FULFILLED BY THE MARKETING 

AUTHORISATION HOLDER 
 
The Marketing Authorisation Holder shall complete the following programme of studies within the 
specified time frame, the results of which shall form the basis of the annual reassessment of the 
benefit/risk profile. 
 
Clinical aspects 
 
 
1. The applicant will continue enrollment in and complete the ACCENT I clinical trial 

(C0168T21). ACCENT I is being conducted in patients with moderately to severely active 
Crohn’s disease treated for a period of 12 months with an analysis at 30 weeks, as well as at 
54 weeks. Treatment groups include a group receiving an initial treatment with 5 mg/kg 
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followed by retreatment on flare versus two groups receiving initial treatment with 5 mg/kg at 
0, 2 and 6 weeks followed by maintenance therapy of 5 mg/kg or 10 mg/kg every 8 weeks. 
Evaluations include maintenance of benefit assessed as duration of clinical response, clinical 
remission , mucosal healing and steroid sparing. A study report on the 30-week data will be 
available at the time of the annual safety report in III/IV Q 2001, depending on the date of 
Commission approval. The final integrated report will be available in III/IV Q 2002.  

 
2. The applicant will initiate and complete the ACCENT II clinical trial (C0168T26). 

ACCENT II will be initiated in the second half of 1999 in patients with fistulising Crohn’s 
disease. As with ACCENT I, patients will be treated for a period of 12 months. Treatment 
groups include a group receiving a single course of treatment (at 0, 2 and 6 weeks) versus a 
group receiving maintenance therapy at 5 mg/kg following an initial course. Evaluations 
include maintenance of benefit as assessed by duration of fistula response and complete 
fistula closure as a secondary endpoint. A final integrated report will be available in III/IVQ 
2002. For both ACCENT trials and for all previous and ongoing trials Centocor will conduct 
a safety follow-up for a period of three years. 

 
3. The applicant will conduct a patient registry, enrolling a total of 5,000 Crohn’s disease 

patients in North America and Europe. The patient registry will provide data on the real-
world use of Remicade and other treatments. Patients will complete quality of life and 
economic questionnaires every eight weeks with the objective of determining clinical, 
economic and humanistic outcomes in Crohn’s disease. Reports will be written on a twice 
yearly basis and will be provided at the time of the next periodic safety report. 

 
4. The applicant will complete the pharmacokinetic study in paediatric patients (C0168T23). 

The results of the preliminary pharmacokinetic analyses will be provided no later than the 
date of the first six-monthly safety report, approximately I/IIQ 2000. 

 
Following evaluation of the pharmacokinetic phase, the applicant will study approximately 50 
paediatric patients, the objective of which is to demonstrate consistent benefits and safety to those 
previously observed in adult patients. The timelines for this study have not been finalized. 

 
5. The applicant will continue to make best efforts to develop a HACA assay that is able to 

detect HACA in the presence of infliximab in the serum. The applicant will report on the 
status of this assay development at the time of each periodic safety report. 

 
6. The applicant will provide periodic safety updates at 6-monthly intervals for the first two 

years following Commission approval, yearly for the next three years and every five years 
thereafter. 
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PARTICULARS TO APPEAR ON THE OUTER PACKAGING OR, WHERE THERE IS 
NO OUTER PACKAGING, ON THE IMMEDIATE PACKAGING 
 
 
1. NAME OF THE MEDICINAL PRODUCT 
 
Remicade 100 mg powder for concentrate for solution for infusion 
Infliximab 
 
2. STATEMENT OF ACTIVE SUBSTANCE(S) 
 
Provides 10 mg/ml of infliximab when reconstituted with 10 ml of water for injections. 
 
3. LIST OF EXCIPIENTS 
 
Excipients: sucrose, polysorbate 80, monobasic sodium phosphate and dibasic sodium phosphate 
 
4. PHARMACEUTICAL FORM AND CONTENTS 
 
1 vial 100 mg 
 
5. METHOD AND, IF NECESSARY, ROUTE(S) OF ADMINISTRATION 
 
Intravenous infusion after reconstitution and dilution 
Read the enclosed package leaflet before reconstitution and use. 
 
6. SPECIAL WARNING THAT THE MEDICINAL PRODUCT MUST BE STORED 

OUT OF THE REACH AND SIGHT OF CHILDREN 
 
Keep out of the reach and sight of children. 
 
7. OTHER SPECIAL WARNING(S), IF NECESSARY 
 
 
8. EXPIRY DATE 
 
Exp.: 
 
9. SPECIAL STORAGE CONDITIONS 
 
Store at 2°C – 8°C (in a refrigerator). 
Do not freeze. 
 
10. SPECIAL PRECAUTIONS FOR DISPOSAL OF UNUSED MEDICINAL PRODUCTS 

OR WASTE MATERIALS DERIVED FROM SUCH MEDICINAL PRODUCTS, IF 
APPROPRIATE 

 
Discard any unused solution. 
 
11. NAME AND ADDRESS OF THE MARKETING AUTHORISATION HOLDER 
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Marketing Authorisation Holder: Centocor B.V., Leiden, The Netherlands 
 
12. NUMBER(S) IN THE COMMUNITY REGISTER OF MEDICINAL PRODUCTS 
 
EU/1/99/116/001 
 
13. MANUFACTURER’S BATCH NUMBER 
 
Batch: 
 
14. GENERAL CLASSIFICATION FOR SUPPLY 
 
Medicinal product subject to medical prescription 
 
15. INSTRUCTIONS ON USE 
 
Further dilute reconstituted solution with 0.9% w/v sodium chloride solution for infusion. 
For single use only. 
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MINIMUM PARTICULARS TO APPEAR ON SMALL IMMEDIATE PACKAGING 
UNITS 
 
 
1. NAME OF THE MEDICINAL PRODUCT AND IF NECESSARY ROUTE(S) OF 

ADMINISTRATION 
 
Remicade 100 mg powder for concentrate for solution for infusion 
 
2. METHOD OF ADMINISTRATION 
 
For intravenous infusion after reconstitution and dilution 
 
3. EXPIRY DATE 
 
Exp.: 
 
4. BATCH NUMBER 
 
Batch: 
 
5. CONTENTS BY WEIGHT, BY VOLUME OR BY UNIT 
 
100 mg 
 
Store at 2°C – 8°C. 
Do not freeze. 
 
Centocor B.V. 
Leiden, The Netherlands 
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B. PACKAGE LEAFLET 
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PACKAGE LEAFLET 
 

Read all of this leaflet carefully before you start using this medicine. 
- Keep this leaflet. You may need to read it again. 
- If you have further questions, please ask your doctor or your pharmacist. 
- This medicine has been prescribed for you personally. 
 
In this leaflet: 
1. What Remicade is and what it is used for 
2. Before you use Remicade 
3. How to use Remicade 
4. Possible side effects 
5. Storing Remicade 
 
 
Remicade 100 mg powder for concentrate for solution for infusion 
 
The active substance is infliximab. 
The other ingredients are sucrose, polysorbate 80, monobasic sodium phosphate and dibasic sodium 
phosphate. 
 
 
Centocor B.V. 
Einsteinweg 101 
2333 CB Leiden 
The Netherlands 
 
 
1. WHAT REMICADE IS AND WHAT IT IS USED FOR 
Remicade is supplied as a powder for concentrate for solution for infusion in individually boxed 
single-use vials. Before Remicade can be given to you, it is to be mixed with water for injections 
and further mixed with 0.9% sodium chloride solution. The prepared solution will be infused 
through a vein in your arm over a 2-hour period. Each vial (glass bottle) contains 100 mg of 
infliximab. 
 
Remicade is a type of medicine that interrupts the inflammation process. The active ingredient, 
infliximab, is a human-mouse monoclonal antibody. Monoclonal antibodies are proteins that 
recognise and bind to other unique proteins. 
Infliximab binds to a very specific protein (tumour necrosis factor alpha) that is thought to cause 
your Crohn’s disease. 
 
Crohn’s disease is an inflammatory disease of the bowel. The amount of the naturally occurring 
protein, tumour necrosis factor alpha (TNFα), is increased in Crohn’s disease. Remicade 
(infliximab) is an anti-TNF antibody that prevents the harmful effects of TNF. Remicade is used for 
patients with Crohn’s disease to: 
• treat severe, active disease not controlled by corticosteroids and/or immunosuppressant 

medicines. 
• lower the number of draining enterocutaneous fistulae (abnormal openings through the skin 

from the bowel) that have not been controlled by other medicines/surgery. 
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2. BEFORE YOU USE REMICADE 
Do not use Remicade: 
if you have a history of a serious hypersensitivity or allergy to any component of the product or to 
mouse (murine) proteins or if you have an infection or abscess. You must discuss this with your 
doctor. 
 
Take special care with Remicade: 
Remicade has not been studied in children (0-17 years old) and should thus be avoided. 
 
Specific studies with Remicade have not been conducted in elderly patients, or in patients with 
hepatic or renal disease. 
 
Some Remicade-treated patients had allergic reactions within 2 hours of receiving the medicine. 
These were generally mild to moderate; however, on rare occasions they were more severe. The 
symptoms of such reactions were most often skin rash, hives, fatigue, wheezing, difficulty in 
breathing and/or low blood pressure. The symptoms will most often occur the first and second time 
you get the medicine. If you notice these symptoms tell your doctor. If the symptoms occur during 
your infusion, your doctor may slow down the speed of the infusion so that it will take longer for 
you to get your medicine. Your doctor may also stop giving the medicine until the symptoms go 
away and then begin giving the medicine again. Your doctor may also treat your symptoms with 
other medicines (paracetamol, antihistamines, corticosteroids, bronchodilators and/or adrenaline). 
Most of the time you can still get Remicade even if the symptoms occur. However, in some cases 
your doctor may decide that it is best not to give you Remicade anymore. 
 
Readministration after a drug free period of 15 weeks is not recommended.  
 
If your last Remicade dose was given to you 2 years ago or more and you are given Remicade 
again, it is possible that you might have an allergic reaction 3 to 12 days after your infusion. The 
reaction can be serious. Signs and symptoms are tenderness or pain in the muscles, rash, fever, joint 
or jaw pain, hand and face swelling, swallowing difficulties, itching, sore throat and/or headache. 
Contact your doctor immediately for treatment of these symptoms. 
 
You might get infections more easily. 
 
On rare occasions, you may develop signs and symptoms of a disease called lupus (persistent rash, 
fever, joint pain and tiredness). If these symptoms occur and blood tests indicate that this may be 
happening, Remicade treatment will be stopped. With the appropriate treatment, the symptoms will 
generally disappear. 
 
Generally, patients who have Crohn’s disease take several medicines which themselves may cause 
side effects. If you get additional side effects or any new symptoms, please tell your doctor. 
 
Pregnancy 
It is not recommended to be given Remicade if you are pregnant. If you are given Remicade you 
must avoid pregnancy by using adequate contraception during treatment and for at least 6 months 
after the last Remicade infusion. 
 
Breast-feeding 
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It is not known if infliximab is excreted in human milk. If you are a nursing mother, your doctor 
will advise you to stop nursing after Remicade treatment. 
 
Driving and using machines: 
Not applicable. 
 
Using other medicines: 
Please inform your doctor if you are taking or have recently taken any other medicines, even those 
not prescribed. 
 
There is no information about possible interactions of Remicade with other medicines. 
 
 
3. HOW TO USE REMICADE 
The recommended dose for severe, active Crohn's disease is an infusion of 5 mg/kg of body weight. 
 
The recommended dose for closure of enterocutaneous fistulae is also 5 mg/kg of body weight: you 
will be given two additional 5 mg/kg doses at 2 and 6 weeks following the first infusion. 
 
After dilution, Remicade is given in a vein. This usually will be in your arm. 
 
For severe, active disease, you will receive a single treatment of Remicade. If you have fistulising 
disease you will normally get additional doses at 2 and 6 weeks after the first dose. If signs and 
symptoms of your disease return, you may be retreated. There is a risk of hypersensitivity reactions 
if retreatment is given after an interval of 14 weeks or more. Your doctor will discuss this with you. 
 
Each time you are treated, it will take at least 2 hours for Remicade to be given to you in your vein. You will 
also need to stay at least 1-2 hours after Remicade is given to you before you can go home. Your treatment 
will be supervised by a doctor who specialises in the treatment of bowel diseases. 
 
If you use more Remicade than you should: 
Single doses up to 20 mg/kg have been given without any toxic effects. There is no experience of 
overdose. 
 
 
4. POSSIBLE SIDE EFFECTS 
Like all medicines, Remicade can have side effects. Most side effects are mild to moderate. 
However some may be serious and may require treatment. Side effects may appear up to six months 
after the last infusion. 
 
Tell your doctor immediately if you notice any of the following: 
• pain or tenderness in chest, muscles, joints or jaw 
• swelling of the hands, feet, ankles, face, lips, mouth or throat which may cause difficulty in 

swallowing or breathing 
• fever 
• rash 
• itching 
Tell your doctor as soon as possible if you notice any of the following: 
• signs of infection 
• shortness of breath 
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• problems with urination 
• changes in the way your heart beats, for example, if you notice it beating faster 
• light-headedness 
• fatigue 
• hoarseness 
• coughing 
 
If you notice any side effects not mentioned in this leaflet, please tell your doctor. 
 
 
5. STORING REMICADE 
Keep out of the reach and sight of children. 
 
Do not use after the expiry date stated on the label and the carton. 
Store at 2°C – 8°C (in a refrigerator). 
Do not freeze. 
The reconstituted diluted infusion solution is stable for 24 hours at room temperature (25oC), but 
for bacteriological reasons it is recommended to use it as soon as possible. Start the infusion within 
3 hours of reconstitution and dilution. 
 
Remicade will not be given to you if there are opaque particles, discoloration or other foreign 
particles present. 
 
This leaflet was last approved on 
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Further information 
For any information about this medicinal product, please contact the local representative of the 
Marketing Authorisation Holder. 
 
België/Belgique/Belgien 
73, rue de Stalle/Stallestraat 73 
B-1180 Bruxelles/Brussel 
Tel: + 32-(0)2 370 92 11 
 

Luxembourg/Luxemburg 
Rue de Stalle 73 
B-1180 Bruxelles 
Belgique/Belgien 
Tel: + 32-(0)2 370 92 11 
 

Danmark 
Hvedemarken 12 
DK-3520 Farum 
Tlf: + 45-44 95 50 66 
 

Nederland 
Maarssenbroeksedijk 4 
NL-3606 AN Maarssen 
Tel: + 31-(0)30 240 88 88 
 

Deutschland 
Thomas-Dehler-Straße 27 
D-81737 München 
Tel: + 49-(0)89 627 31-0 
 

Österreich 
Badener Strasse 23 
A-2514 Traiskirchen 
Tel: + 43-(0)2252 502-0 
 

Ελλάδα 
Αγίου Δημητρίου 63 
GR-174 55 Αλιμος 
τηλ.: + 30-1 98 97 300 
 

Portugal 
Casal do Colaride 
Agualva 
P-2735 Cacém 
Tel: +351-(0)1 431 25 31 
 

España 
Km. 36, Ctra. Nacional I 
E-28750 San Agustín de Guadalix - Madrid 
Tel: + 34-91 848 85 00 
 

Suomi/Finland 
Riihitontuntie 14A/Rietomtevägen 14 A 
FIN-02200 Espoo/Esbo 
Puh/Tfn: + 358-(0)9 613 55 51 
 

France 
92 rue Baudin 
F-92300 Levallois-Perret 
Tél: + 33-(0)1 41 06 35 00 
 

Sverige 
Box 27190 
S-102 52 Stockholm 
Tfn: + 46-(0)8 522 21 500 
 

Ireland 
Shire Park 
Welwyn Garden City 
Hertfordshire AL7 1TW - UK 
United Kingdom 
Tel: +44-(0)1 707 363 636 
 

United Kingdom 
Shire Park 
Welwyn Garden City 
Hertfordshire AL7 1TW - UK 
Tel: + 44-(0)1 707 363 636 

Italia 
Centro Direzionale Milano Due 
Palazzo Borromini 
I-20090 Segrate (Milano) 
Tel: + 39-02 21018.1 
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INSTRUCTIONS FOR PROPER USE FOR THE HEALTHCARE PROFESSIONAL 
 
Instructions for use and handling – reconstitution, dilution and administration 
 
1. Calculate the dose and the number of Remicade vials needed. Each Remicade vial contains 

100 mg infliximab. Calculate the total volume of reconstituted Remicade solution required. 
 
2. Reconstitute each Remicade vial with 10 ml of water for injections, using a syringe equipped 

with a 21-gauge or smaller needle. Remove flip-top from the vial and wipe the top with a 
70% alcohol swab. Insert the syringe needle into the vial through the centre of the rubber 
stopper and direct the stream of water for injections to the glass wall of the vial. Do not use 
the vial if the vacuum is not present. Gently swirl the solution by rotating the vial to dissolve 
the lyophilised powder. Avoid prolonged or vigorous agitation. DO NOT SHAKE. Foaming 
of the solution on reconstitution is not unusual. Allow the reconstituted solution to stand for 5 
minutes. Check that the solution is colourless to light yellow and opalescent. The solution 
may develop a few fine translucent particles, as infliximab is a protein. Do not use if opaque 
particles, discoloration, or other foreign particles are present. 

 
3. Dilute the total volume of the reconstituted Remicade solution dose to 250 ml with 0.9% w/v 

sodium chloride solution for infusion by withdrawing a volume of the 0.9% w/v sodium 
chloride solution equal to the volume of reconstituted Remicade from the 0.9% w/v sodium 
chloride solution for infusion 250-ml glass bottle or bag. Slowly add the total volume of 
reconstituted Remicade solution to the 250-ml infusion bottle or bag. Gently mix. 

 
4. Administer the infusion solution over a period of not less than 2 hours (at not more than 2 

ml/min). Use an infusion set with an in-line, sterile, non-pyrogenic, low protein-binding filter 
(pore size 1.2 micrometer or less). Since no preservative is present, it is recommended that 
the administration of the solution for infusion is to be started as soon as possible and within 3 
hours of reconstitution and dilution. Do not store any unused portion of the infusion solution 
for reuse. 

 
5. No physical biochemical compatibility studies have been conducted to evaluate the co-

administration of Remicade with other agents. Do not infuse Remicade concomitantly in the 
same intravenous line with other agents 

 
6. Visually inspect parenteral medicinal products for particulate matter or discoloration prior to 

administration. Do not use if visibly opaque particles, discoloration or foreign particulates are 
observed. 

 
7. Discard any unused portion of the solution. 
 
 
 
 
 
 
 
 
 
 




